Business Case for the
North Glengarry and South Glengarry Regional
Water Supply Project

Submitted by

The Township of North Glengarry

January 2010

Prepared by

The Thompson Rosemount Group Inc.
1345 Rosemount Ave., Cornwall, ON K6J 3ES
Tel: 613 933-5602 Fax: 613 936-0335
www.trg.ca

TRG Project Number: 09105021



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

TABLE OF CONTENTS
1.0 Problem Statement............ U — 1
2.0  Project ObjectiVe ..........cccovvvvirniirieieinniesseeennnnnns Ty P Ty FROITITIT PR 5
3.0 Background and Overview of Various Environmental Assessments.........ccccvevierenns 5
4.0 Proposed Activities and Project Components............cocveveiriieniana sesabaEs iR .8
4.1 Infrastructure in COrMWAll......ccciviiiiiiniiinnniniiinieiesree s sssssssrriesssssssssssessssssssssss 8
4.2 Infrastructure in SOUth GIENZAITY .....ccvviiiiiiiiiiiiiinnirrrrerressssssssssssssssssssssssnsssrrsnssnsssssn 8
4.3 Infrastructure in North GIENZArry ......cueeeeuiiicccicinriiiccccsr e s snsa s e s se e e snnnnns 8
5.0 Profect ROtIONQIC iiiiiisiiiisissssvsisiivsiamsinissinasinsssssssiosiassssaissisanissisivsissesssessissivesnsvs .9
5.1 Project Rationale or Maxville.......cccuiieeiiiiieiiniirieiin e crenne e eensessernase s eesessnsessssenenarennes 9
5.2 Project Rationale for AleXandria ........cciviiiiiiiiiiiiiniiiisseeerineeneeeneneeeeeeeeeeseesssssssssnnnnsessses 10
5.3 Project Rationale for Other COMMUNILIES......cvvvvivvivccirnrrernrererrereeeeeenesesssssssssssnnnnnsesssaas 11
6.0 Expected Benefits  .ninvinivisvinimsmmssnsmirisimnaiiisnsssiiarai 11
6.1 Project Benefits for Maxville.....ccccviiiniiinnnnn 11
6.2 Project Benefits for AlexXantrial s vvmmvammmsvv iasasssvswsss s i v 12
6.3 Project Benefits for Other ComMmMUNItIES....cccoiiviieeiiiiniiiiccccir s seee e e e rennes 12
50 Timelines divd MIeSEORBS s sisssissmeiolis aissiiss (s s ss s s 12
8.0 Performance and Progress Measures ............... S e e R 13
8.1 Project Implementation Plan ... sssssssnsssne 13
8.2 Contracting StrateRY.iviivaiiiiusiiimvivuvinivsaninsiiinsssssisvinsii v s s iasses 14
8.3  Schedule CONtrol......ccciiiierinreiiiiiieerrie s ssanr s sesees 14
8.4  CommuniCations PLAN. coviiiiiioiiiiimmiimmssnssvsessssiivisssssonsossnssessssniis s iviiivisissinssssnsassasssss 14
8.5 Commissioning and Acceptance Plan ........cciveiiiiiiniiissssseeemmnnnnnnnnnenssssssssssnns 15
8.6  Process EVAlUAIon i esssusivssssiviiusaesssissssnsssssasonioins issvns s sssassisassssossusas sanasasisiavntss 15
9.0 Project.RisKs.....ccusmcisnsassvinivsvesrisaransvanes PR S R R 15
9.1 Environmental Assessment (Ontario Class EA Process) .......ceurereeeeniiinniiiisscninnnnennnnneenen 15
9.2 Lol T3 Qe 8 4 T 2 =] 1 15
9.3  Schedule wmmimiammrmnemsnmi st i G S T 16
9:4  MiscellanEous RISKS. ivicarseimmissimsasnieren mvisimesasnssssssasaarasss ive vessesianscrnessssnassasnonasasssankersos 16
10.0 Project Budget........ccooessiieriiniisiicrisnnisisessianees sidistsve ruananssnesanunnssrenehassssensionnasinasanss 16
11.0 Project Financing and Affordability .......cccccciveinieinininieiiieriirmermern .. 17
11:1. - Unallocated Costs..oiisumeuiiiimeimusisminssommmeniss s s s sinsin i iiaiiiviss s ssssvisisssses 17
11.2 Property Assessments in North Glengarry using CVA .....ccccciiinininininnnnnnseeeeeenn 17
January 27, 2010 The Thompson Rosemount Group Inc. Page i

Consulting Engineers



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

11.3 Water and Sewer Rate Increases in North GIENgarry ........ccceviiviicineiiiinneeinineccsnessssnens 18

11.4 Tax Rate Comparison in Stormont, Dundas and GIeNngarry ......ccccceveeeeinriireriiiinneeeeeeniennns 18

11.5 Debt Capacity in NOrth GIENGArry ....iceviiiiieiiiiiineeicnineeeerinsereeesssssseerisssssnsesssssses 18

11.6: Community Economic Healthi.....ccovsssssiniisriviversssiivmssssissssisisesisisin ionsassssinsssssssisss 18

11.7 Estimated Project IMpact on RAatePaYers........ccceviicirieriinressnesisisnensesneeisssssesssssssssneens 19

11.8  AffOrdability....cccciiiieiriiiiiininrr et s st e re s br e sb e e e st e s nenabresranens 19
12,0 SUMMATY cciiiivivivivivivisiaisiinisiiiiiemisisemrmmenmanrasnensssansennsones Ceeerrereeer e .19
13.0 Contact INfOrMIGEION wau s G R T YTy TR 20
Appendices

Appendix A - Council Resolutions

Appendix B - Project Capital Cost Estimate

Appendix C — Municipal Debt Repayment Limit Calculation and MPAC CVA Data
Appendix D - Area Plan

X:\2009\09105021\Funding\09105021BusinessCase.doc

January 27, 2010 The Thompson Rosemount Group Inc. Page ii
Consulting Engineers



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

1.0 Problem Statement
Community of Maxville

The community of Maxville, home of the Glengarry Highland games for over 60 years, was
established in the 1800’s. Today, with a population of over 850, the community is a centre for
commerce and social activities for the immediate area. In 1979, an investigation by the
Ontario Ministry of the Environment determined that many of the private individual wells in
the community were contaminated principally from ineffective private individual sewage
(septic) systems. In 1989, a communal sewage collection system and facultative seasonal
discharge lagoon treatment system were installed and commissioned. The expectation was
that the source of contamination would be eliminated and the individual wells would again
provide safe potable water for the residents.

Unfortunately, the groundwater supply in the community continues to be problematic.

The problems with the existing private individual groundwater wells are summarized as
follows:

* sewage contamination exists in many private wells (chemical and bacteriological
indicators);

e taste and odour problems persist in the groundwater supply;

¢ there is high turbidity associated with groundwater;

 there are periodic shortages of water in many wells;

* community health and safety is at risk;

» some residents, businesses and facilities including the Maxville Manor (a 122 bed long
term health care facility) must regularly import potable water by truck to sustain
operations; and

* community growth and economic development are seriously affected.

Maxville is located on a topographic high which forms a surface water divide between the
St.Lawrence River to the south and the Ottawa River to the north. The Village is underlain
by Champlain Sea Deposits, Glacial Deposits and Glaciolacustrine deposists which are further
underlain by bedrock of the Billings and Ottawa Formations. This type of bedrock is
characterised by shale and thinly bedded limestone with shale partings, respectively; the
predominate rock type observed in Maxville is shale.

[t is noted that there are two types of wells in the Village, dug wells extracting water from the
surficial deposits and drilled wells extracting water from the bedrock system. The surficial
deposits are subject of surface processes (fluctuating water table, potential contamination)
where as the bedrock aquifer is of poor quality containing high organic content, minerals and
sulphur.

Recent hydrogeological investigations concluded that,

The geological formations that exist in the Maxville area are not favourable to support
an adequate supply of high quality groundwater to meet the needs of residents in the

January 27, 2010 The Thompson Rosemount Group Inc.
Consulting Engineers



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

Village. The quality of water is affected by the high vulnerability of the sand and gravel
aquifers. An alternative solution is required.

Community of Alexandria

Alexandria was first incorporated as a Village in 1883 and as a Town in 1903. The community
of Alexandria is the centre of commerce for North Glengarry. The current population is 3,300
persons with an equivalent population of approximately 4,500. The industrial, commercial
and institutional (ICI) component of the community is significant. Alexandria is not only the
commercial centre for North Glengarry Township, but also provides the home base for the
regional Ontario Provincial Police detachment, the regional recycling facility, the fire services
for North Glengarry and the principle recreational facilities (Glengarry Sports Palace, new
indoor soccer facility, curling club) for the Township. There also 2 high schools in the
community; Le Relais and Glengarry District.

A report (The Alexandria Water Supply Preliminary Engineering Report June 2003, The Thompson
Rosemount Group) documents the problems associated with the water supply for the town and
recommended a long-term solution being a pipeline to the St. Lawrence River. Since 1954,
the Town of Alexandria has obtained its water supply from the Garry River System. The
Garry River system drains approximately 34 km? of land into the Delisle River just east of
Alexandria. The lakes are relatively shallow (i.e. less than 3 m maximum depth) with the
water entering the lakes being a combination of runoff and groundwater discharge (spring).
The raw water quality at the water treatment plant has proven at times to be of poor quality
and has resulted in significant quantities of suspended solids and bacteria. Annually,
bacterial contamination has been sufficient to require beach closings on the Mill Pond
Reservoir. Furthermore, growth in the Town, both residential and ICI, is diminished by the
variable treated water quality.

The Alexandria Water Treatment Plant

The Alexandria Water Treatment Plant is a conventional filtration facility that obtains raw
water from Mill Pond which is fed by the Garry River system. The plant has a rated capacity
of 92.75 L/s (8,014 m%d). The plant currently operates below its rated capacity, however, the
raw water quality is extremely difficult to treat consistently and cost effectively.

The treatment process consists of powdered activated carbon added to the raw water year
round for taste and odour control. Potassium permanganate is added seasonally to oxidize
manganese. Liquid coagulant is added to the water which is then conveyed to two
flocculation chambers connected in series where an anionic polymer is introduced to aid
coagulation. The raw water/chemical mix is then conveyed to four sedimentation basins
equipped with tube settlers and sludge hoppers. Supernatant is then filtered through four
dual media sedimentation basins which operate in parallel which discharge to two clearwells
where the clear water is chlorinated.

The XCG 2006 evaluation indicated that the performance potential of the prefiltration
processes (flocculation and sedimentation) is less than the current rated capacity of the plant.
Operational challenges include the removal of total organic carbon (TOC) and the control of

January 27, 2010 The Thompson Rosemount Group Inc.
Consulting Engineers



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

disinfection by-products, and very high coagulant dosages. Th
of the source water which cannot be dealt with by any others
waters.

Source Water — Garry River System

The Town of Alexandria has derived its source of water .

system from Alexandria Lake (Mill Pond) and the upper Garry i..

to that (and since the early 1900's), the Town water supply was derv.

River. Various dams have been constructed on the upper Garry River System, thu. .

creating three lakes. The Middle Lake dam (Kenyon Dam), originally constructed in 1869 a...
the Alexandria dam (Mill Pond Dam), constructed in circa 1840 regulated water supply to the
grist mill in Alexandria.

The water supply capability of Middle Lake is finite and is a function of meteorological
conditions and water demand. As the water demand of the Town of Alexandria increases
and particularly in years of low precipitation, the sustainability of the water supply will be at
risk. Increased water demand and climatological (annual precipitation) conditions have
contributed to near critical source water shortages for the Town of Alexandria in the recent
past. In addition, development around Loch Garry and, to a lesser extent, Middle Lake has
constrained the operational practices of the Raisin Region Conservation Authority with
respect to controlling lake water levels for reservoir storage.

From the data, it is clear that during the spring runoff and high rainfall periods throughout
each year, there is an abundance of water - unfortunately, there is not an abundance of
available storage and hence the surplus water is released from the Lakes to the Garry River,
eventually discharging to the Delisle River during spring freshets and major rain events.

The raw water quality at the water treatment plant has proven at times to be of poor quality
and has resulted in significant quantities of suspended solids and bacteria. Regularly,
bacterial contamination is sufficient to require beach closings on the Mill Pond Reservoir.
Furthermore, growth in the Town, both residential and industrial, has increased water
demand to the point where it exceeded the limits of the existing Permit to Take Water on
several occasions in the period 1995 to 2002. While this condition has been mitigated, it will
reoccur in the future as the community continues to grow.

According to the comprehensive 2003 Water Supply report prepared by TRG, the Garry River
system exhibits the following issues (with regards to its capacity to provide a long term,
sustainable, source of potable water):

* The supply is inconsistent, and has had problems sustaining municipal needs for both
drinking water and dilution water for sewage treatment.

* Water supply problem was a contributing factor to the current development freeze in
Alexandria.

* Recreational demands on the Garry River system, particularly Loch Garry have
resulted in demands for consistent water level control in the upper lakes.

January 27, 2010 The Thompson Rosemount Group Inc.
Consulting Engineers



North Glengarry and South Glengarry Regional Water Supply
Business Case for Funding Assistance

* The minimum storage that is required above current storage to permit water levels to
remain within their current operating limits for all three lakes is 1.32 million m®.

* Due to the shallow nature of the lakes, freezing of the intermediate channel and the
intake pipe have occurred on separate occasions in the past.

* Meteorological variations (periods of low precipitation, drought, evaporation) present
a high risk unsustainable source water for Alexandria.

Summary for Alexandria

In summary, the water supply in Alexandria has been a problem for the past two decades
due to:

» Consumer demand exceeding the water taking permit (65 L/sec) from 1995 to
2002;

¢ Lack of sufficient water supply from the Garry River system during peak demand
periods;

e Low water levels and thick ice in Mill Pond resulting in high raw water turbidity;

e Source water blockages due to low water levels and freezing at the water
treatment plant intake and in the channels between the lakes;

» Poor and variable raw water quality which presents considerable challenges
associated with providing an acceptable treated water;

e Taste and odour issues that persist in the treated water thereby reducing the
acceptability of the water by the consumers;

» The very high cost of treating the raw water estimated at $1.22 per m* (2008);

* The high risk of bacterial pathogens associated with migratory birds (geese and
blackbirds) in the source water which is a persistent problem in Mill Pond;

* Growth and economic development are diminished by the high cost of producing
unappealing treated water,

* Meteorological variations (periods of low precipitation, drought, evaporation)
present a high risk unsustainable source water for Alexandria.

Community of Apple Hill

Apple Hill water supply has a long history that can be traced to 1989 when the Ministry of